
99-06 0HE!�/Y'/GMC EXTENDED CAB
DRIIIING INTO THE BODY IS REOUIRED

P.U. lN26A 11/os/Os

INsTALLATION OTY. DESCRIPTION OTY. DESCRIPTION
PARTS LIST: 'I RUNNING BOARD 1 DRIVER & 1 PASSENGER 4 HORIZONTAL BRACKET. SUPPORT, 3124F

4 STONE GUARD 2 LEFT & 2 RIGHT 16 5/16'x 3/4' WASHER HEAD BOLT
E 3/E'x1 SELF TApptNG SCREW 16 5/16' HEX IYASHER HFAD NUT
16 {14x3/4" TEK SCREW 4 FIAT BRACKEI, FL07
E 1/ax5/6'SQUARE HEAD SCREW
E 1/4-20 HEX NUT
4 ANGLE STRAP, ASO1

l fgeLSigOUlEEE s/ro'onrtl * r/z'nex socrrr * t/z'waeNcn. s/tg'Nut onvER. S/E" NUT DRIvER

RFAR BRACKET LOCATIONS

( t  sz+mm)

(DRTVERS S|DE SHOWN)o
MEASURE FROM FRONT WHEEL IVELL TO BRACKET
LOATIONS. MARK THIS DIMENSION ON THE PINCH WELD

40"
1 0 1  6 m m )

,/e\w
BRACKfl- ASSEMBLY

ASSEMBLE WITH 5/16' BOLTS rav/
BRACKET ASSEMBLY MOUNT TO BODY
ASSEMBLE WnFt 5/16" BOLTS AND

#14 SELF DRTLLTNG TEK SCREW

@\

-"At

MOUNT AT LOCATION SHOWN Ot o



@
BEND STONE GUARD BY HAND AND
KNEE TO FIT THE WHEEL WELL
BEFORE INSTALLING TO RUNNING BOARD

INSTALL STONE GUARD TO
OTHER END OF BOARD

@ Pp

o 6f)

FASTEN FRONT STONE GUARD
TO BOARDS WITH 5/E' SELF
TAPPING BOLT. BEND STONE
GUARD TY HAND AND KNEE
TO FIT THE WHEEL WELL

SUDE TWO 1/4'x5/8"
SQUARE HFAD SCREW
INTO EACH TRACK,

v/
HOLD BOARD IN PLACE, WITH THE
REAR RESTING ON THE BACK BRACKET

NOTE:
BE SURE THAT 1/4'BOLTS ARE PTACED
INTO THE BMCKET STEP SUPPORT

@
SCREW THROUGH STONE GUARD
rNTo FENDERWELL Ltp ustNc #14
BY 3/4 SELF DR|LL|NG SCREWS,
MAKE SURE YOU DRILL INTO MFTAL

5 PLACES AT EACH STONE GUARD

<n8\

#
L-
o

SECURE BOARD TO BRACKTT
wtTH (2) t,/4' NUTS

,^,

\v
WTTH BOARD LEVEL TIGHTEN
ALL LOOSE BOLTS

IN26A't1/os/05

@
REPFAT FOR OTHER SIDE

OWENS PRODUCISiIO0O PROGRESS SIREEItSTRGIS, Ml 49091'616-851-25q)+fOtl-FREE: Efi]-726-9567.F4X269-651 9526rtvE&ww.owons-pro.com


